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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
. PROJECT NO.: 8R00863
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Section 1. Summary of Test Results

Manufacturer: Kyocera Corporation

Model No.: SS-66K*

Serial No.: AS806000011

General: All measurements are traceable to national standards.

NOTE: Model SD-66K, also named “Iridium Adapter”, is considered a variant model of
the SS-66K due to the fact that it uses a different kind of keypad.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 25.

[X]  New Submission ™ Production Unit

] Class II Permissive Change ] Pre-Production Unit

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST

SPECIFICATIONS HAVE BEEN MADE. NONE
See “ Summary of Test Data”.

TEST CONDUCTED BY: ing. P.A. Suringa DATE: 4 August, 1998
P. A. Suringa, Senior Engineer radio/EMC, KTL Arnhem

-~
o D LD
REPORT PREPARED BY: 74*—*/(// DATE: ?‘52//. r%498

Tom Tidwell, Wireless Group Manager, KTL Ottawa
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
) PROJECT NO.: 8R00863
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Section 1. Summary of Test Results

Manufacturer: Kyocera Corporation

Model No.: SS-66K*

Serial No.: AS806000011

General: All measurements are traceable to national standards.

NOTE: Model SD-66K, also named “Iridium Adapter”, is considered a variant model of
the SS-66K due to the fact that it uses a different kind of keypad.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 25.

|X| New Submission |X] Production Unit

] Class II Permissive Change ] Pre-Production Unit

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST

SPECIFICATIONS HAVE BEEN MADE. NONE
See ¢ Summary of Test Data”.

TEST CONDUCTED BY: ing. P.A. Suringa DATE: 4 August, 1998
P. A. Suringa, Senior Engineer radio/EMC, KTL Arnhem
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
) PROJECT NO.: 8R00863
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Summary Of Test Data

NAME OF TEST PARA. NO. SPEC. MEAS. RESULT
RF Power Output 25.204(a) +40dB(W/4kHz) -10dB(W/4kHz) Complies
Occupied Bandwidth 25.202(9H) Mask See Graphs Complies
Spurious Emissions at Antenna
Terminals 25.202(f) -13 dBm <-25 dBm Complies

-31.3 dBm E.LR.P.
Field Strength of Spurious Emissions 25.202(f) -13dBm E.ILR.P. Complies
0.51ppm

Frequency Stability 25.202(d) 0.001 % (0.000051%) Complies
Protection of
Radionavigation/Satellite Service 25.213(b) -80 dB(W/600 Hz) | -105.5 dB(W/600 Hz | Complies

Test Conditions:
Antenna Conducted Measurements
Temperature: 23 _°C

Humidity: 55 %
Radiated Measurements

Temperature: 22 °C

Humidity: 75 %

Tests were performed at the following locations:

Radiated Measurements:

- Tiiv Product Service Ohtama

3415 Furuseki Kamikuishiki-Mura
Nishi-Yatsushiro-Gun Yamanashi 409-3712
Japan

Conducted Measurements:

-Kyocera Corporation

Communication and Information Systems Group
2-1-1 Kagahara, Tsuzuk-ku

Yokohama-Shi, Kanagawa 224-8502

Japan
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
) PROJECT NO.: 8R00863
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Section 2. General Equipment Specification

Supply Voltage Input: 7.4 Vdc

Frequency Range: Subband 18 1621.666667 - 1622.000000 MHz
Subband 24 1623.666667 - 1624.000000 MHz
Subband 30 1625.666667 - 1626.000000 MHz

Authorized

Bandwidth: 50 kHz

Type of Modulation and TDMA FDMA

Emission Designator: 41K7Q7W

Output Impedance: 50 ohms

Antenna Gain: 0 dBi

E.LR.P.

Density(Rated): ‘6.9 dB(W/4kHz)

RF Output (Rated): 7 W (+20%, -40%)

NOTE: For the purpose of testing, the sample was temporarily fitted with an
external connector.

For all tests the transmitter was set to transmit at its highest output power (7W).
As the applicant specifies 0dBi gain for the antenna, the measured data shown in
this report is only corrected for an external attenuation between the spectrum
analyzer and the tested sample. The test data for maximum E.I.R.P. (Section 3)
was additionally corrected for the required 4kHz bandwidth.

The test data for conducted measurements can be read directly in dBm E.I.R.P.
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET

i PROJECT NO.: 8R00863

EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Description of Modifications For Class Il Permissive Change
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET

: PROJECT NO.: 8R00863

EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Modifications Made During Testing
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET

PROJECT NO.: 8R00863

LY

EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

System Diagram
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
) PROJECT NO.: 8R00863
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Section 3. RF Power Output
NAME OF TEST: RF Power Output PARA. NO.: 2.985
Test Results: Complies.

Measurement Data:

Maximum E.LR.P. 19.98 dBm
Density:

Maximum E.LR.P. -10 dB(W/4kHz)
Density:
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TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)
Lowest operating sub-band tested: 1621.6875 MHz (sub 18/ch. 1)

Method of measurement: conducted; mean

TRIGGERED SGL SWP
AT 3506 RBt 3kHz# T-SMP
0 RLV: 42 . 20Bm ofs 22.206 TS 100ms VBt 3kHz#
POYER \
- 10 POWER(goBm) - 19.01
r POWER(W) - 79./mW B
- 20
- 30
- 40
- 60
- 70
- 80
_ 9 0 VAN‘IM\{A ‘rn"‘" ‘" .V‘A_Aw.’.u "Vl" A A’MWWWM
100 oL AY-Ous FREQ-!.621 687 500GHz TIME SPAN- 100ms
Measuring uncertainty 1.50 dB
LIMITS (Clause 7.3) 27 dBm EIRP/4kHz

Measuring equipment used:_1, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)
Lowest operating sub-band tested: 1621.7708 MHz (sub 18/ch. 3)

Method of measurement: conducted; mean

TRISSEREL  50L WP
AT 3506 RSt JkHz# T-5ue
) ALY 42 296x G15  <&2.206 TG | G VBt JkHzé
FOWER 1
- 10 T PGWER(aE™}. 13.85
SEPURTE] B : ¥ U'E."tl’ :az.’ﬂia
- 25
- 36
- 48
- 86
- 10
- 3C
- d0
100 "oelaY:ous FREN-1.521 770 33204z TIME SPAN:100mS
Measuring uncertainty 1.50 dB
LIMITS (Clause 7.3) 27 dBm EIRP/4kHz

Measuring equipment used:_1, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)

Lowest operating sub-band tested: 1621.8542 MHz (sub 18/ch. 5)

Method of measurement: conducted; mean

TRIGSEREG  SGu OGP
AT 3508  REt JkHz# T: 9P

2 cts  22.206 T5 | EEEL::!E%:&QQ%;:::::::::::

PCYFR 1
PCWER(OB):  13.32
PGNERINT 33 GAW
- 40
- 5ﬁ>»~
- 60
- 70
- 90
- a0 MWWW
-100 CELAY Cus FREG-1.821 354 1A7GHZ TIME SPAN- 100ms
Measuring uncertainty 1.50 dB
LIMITS (Clause 7.3) 27 dBm EIRP/4kHz

Measuring equipment used:_1, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)
Lowest operating sub-band tested: 1621.9375 MHz (sub 18/ch. 7)

Method of measurement: conducted; mean

TRIGSEREL 0L SHF
AT 3508 KRGt 3kMz# T-oM0F
8 RLV- 42 396 15 o2 236 15 1 Qgé Vgt g;HE#
PGWER 1
- 10 PGEER(0B) : 13,63
PCWERIRT 92,
- 20
- 30
- 40 I
- 88
- 70
- 30
- 2 : W—L
-IOC -~ -
GELAY: Qus FREQ- |.6821 337 5005Mz TIME SPAN: 10Cms
Measuring uncertainty 1.50 dB
LIMITS (Clause 7.3) .27 dBm EIRP/4kHz

Measuring equipment used:_1, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)
Medium operating sub-band tested: 1623.6875 MHz (sub 24/ch. 1)

Method of measurement: conducted; mean

TRIGGERED  SGL SWP
AT 3508# FRBt 3kHz# T SMP
0 RLV-__ 42 2gBm cfs 22.206 TS 100ms VGt 3kHz _
POWER |,
- 10 POWER(oBm) -  13.0(gBm
1 FOWERTWT 79 .6mW | B
- 20
- 30
- 40
- 50
- 60
- 70D
- 80
- 90 WMMWMWWW . V
-100
DELAY - 0Ous FREQ:1.623 687 5006Hz TIME SPAN-100ms
Measuring uncertainty 1.50 dB
LIMITS (Clause 7.3) 27 dBm EIRP/4kHz

Measuring equipment used:_1, 8,6 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)
Medium operating sub-band tested: 1623.7708 MHz (sub 24/ch. 3)

Method of measurement: conducted; mean

TRIGGERED SGL
AT 350B# RBt 3kHz# T
0 RLV - 42 20dBm ofs 22.206 TS 100ms VBt 3kHz
POWER ]
- 10 POWER(aBm)  19.67
PFOWERTW] - J7.6mW
- 20
- 30
- 40
- 50
- 60
- 70D
- 80
- 90 ‘VMWMMMW‘WW_
100 .. o . . : ) . .
DELAY - QOus FREQ:1.623 770 834GHz TIME SPAN-100m
Measuring uncertainty 1.50 dB
LIMITS (Clause 7.3) 27 dBm EIRP/4kHz

Measuring equipment used:_1, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)
Medium operating sub-band tested: 1623.8542 MHz (sub 24/ch. 5)

Method of measurement: conducted; mean

TRIGGERED SGL SWF
AT 350B# RBt 3kHz# T SMP
0 ALY - 42 20Bm ofs 22.208 TS 100ms VBt 3kHz .
POWER ]
- 10 POWER(gBm) - 19.54
POWERTWT - 90.9mW || |
- 20
- 30
- 40
- 50
- 60
- 7E>
- 80
- go ‘I'M VWMMWW““ .v‘v‘v‘w'vn“ mw‘wrw—k
-100
DELAY - Qus FREQ-1.623 854 167GHz TIME SPAN-100ms
Measuring uncertainty 1.50 dB
LIMITS (Clause 7.3) 27 dBm EIRP/4kHz

Measuring equipment used:_1, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Isgue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)
Medium operating sub-band tested: 1623.9375 MHz (sub 24/ch. 7)

Method of measurement: conducted; mean

TRIGGERED  SGL SWP

AT 350B# RBt 3kHz# T-SKP
0 RLV 42 20Bm ofs 22.208 TS 100ms VBt 3kHz .
POWER |
- 10 POWER(dBm) - §9.6(
I POWERTW) - 9T1.2mW 1
- 20
- 30
- 40
- 50
- 60
- 70
>
= 80 “
- 90 L { r“Whﬂhq#ﬁpdmﬁ*hbﬁﬁ*#ﬁ*vﬂMhtﬂ%kthhq*h**ﬂﬁw—————‘

-100

DELAY-0us FREQ-1.623 937 500GHz TIME SPAN-100ms
Measuring uncertainty 1.50 dB
LIMITS (Clause 7.3) 27 dBm EfRP/4kHz

Measuring equipment used:_1, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 130

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES) ;
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (s-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

P— T PR A

TRANSMITTER POWER DENSITY (Clause 7.4)
Highest operating sub-band tested: 1625.6875 MHz (sub 30/ch. 1)

Method of measurement: conducted; mean

TRISGRREG  S6L GAF
AT J5aB REt IkHz# T-%wP°
o RLV- 42 9! et 22.2958 1O 100@S vBt 3kHz#
! PLYER \
- 10 POGWER( a6 . 13.33
- 20
- 136
- A8
- 5b
- B0
- 10
- 38
- 30
100 ‘Toayious | FREQ:1.525 €37 S005Hz TIME SPAN-100m5
Measuring uncertainty 1.50 dB AAW}
==
LIMITS (Clause 7.3) 27 dBm EIRP/4kHz :

Measuring equipment used: 1, 8, 13 (see 1ist _page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °oC Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)
Highest operating sub-band tested: 1625.7708 MHz (sub 30/ch. 3)

Method of measurement: conducted; mean

TRIGGEREG  S5L SHP
AT 3508  RBt 3kHz# T:5ue
0 y- 42,20 15 22,205 TGO 1CQms - vEBt #
l PGWER L
- 10 PGWER(0Bx)}: 13.34
FOWERTWT - & S5aW
- 26
- 36
- 40
- 60
- 10
- 56
-3
-1C0 - 3 . ,. .
CELAY - Cus FAEG-1.825 77C 333GHz TIME SPAN-100ms
Measuring uncertainty 1.50 dB
LIMITS (Clause 7.3) 27 dBm EIRP/4kHz

Measuring equipment used:_1, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)
Highest operating sub-band tested: 1625.8542 MHz (sub 30/ch. 5)

Method of measurement: conducted; mean

TRISGERED  SOL S#P
AT 35056  RBt 3kHz# T-SwP
8 ALY: 42 2963 St 22,2068 TS 100ms vBt JkHze
I PCWER 1
- 1a POWERLOBMY . 13.73
POYERIWT - 35.c T
- 20
- 3G
- 49
- 80
- 76
- 8¢
- 30 r——MMMWMwM—-L
=160 elav:tus FREQ-1.825 864 16761z TINE SPAN: 1G0ns
Measuring uncertainty’ 1.50 dB
LIMITS (Clause 7.3) 27 dBm EIRP/4kHz

Measuring equipment used:_1, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER POWER DENSITY (Clause 7.4)

Highest operating sub-band tested: 1625.9375 MHz (sub 30/ch. 7)

Method of measurement: conducted; mean

TRIGSERED S5 GHF
AT 3508  REt 3Ixhz# T:SMP
g V' 42 613 _22.298 TS t JIxHzZ#
~__POWER 1
- 10 POWER{0Bm): 13.33
PONERIWT - 37.58W
- 20
- 30
- 40
- 68
- 10
- 5C
- h
“100 "oEraY Gus FREG: 1 825 937 50054z TIME SPAN: 100ms
Measuring uncertainty 1.50 dB
LIMITS (Clause 7.3) 27 dBm EIRP/4kHz

Measuring equipment used:_1, 8, 13 (see list page 85).

Test Form TBR 41



KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
: PROJECT NO.: 8R00863
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Section 4. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.917(c)
Test Results: Complies.

Test Data: See attached graph(s).

Page 24 of 98



ZHM00 | - ueas A ZHOGZ 18EZY | - 40

V-l , ,wsii /ap0 |
#5021 LS ZHME 8A #WED0S 27 - ATY
01ne pLUEG  gD0y LV  #ZHME 8Y WEPEY L€

ZHOLZ1IBEZY | YMW




ZHY0GZ UEQS

ZHOGZ I BECZS

|- 40

"\

V-4l

T,

\Sd

,8P0 1

#5021 16

D1Nne puey

gb0v 1V

ZHX
#ZH

£ gA
€ g4

#WHDOG 2v
wgbrg9 L€
ZHO0EC 1 8ECZS

i

A Y

b PR L



ZHNQQ | S UEQS ZHOE 1RBEZY | - 40
AR
;§<}<>_>"
V-41 .f.w ,8P0 1
#5021 1S ZHME dA #WED0S 2y - ATH
o1ne pueg gp0r LV #ZHME 94 wgp ./, L€

ZHOG 1 BECZY

[ HMIN



KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET

i PROJECT NO.: 8R00863

EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Section 5. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna Terminals ~PARA. NO.: 2.917(e)

Test Results: Complies.
Test Data:
Worst-case Out-of-Band Spurious Emissions: -341 dBm @ 12,636 MHz

Worst-case In-Band Spurious Emissions:  <-25.0 dBm

Page 28 of 98



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

~MKR-29". TOMHZ
-70.00dBm RB 10kHz# AT 10d8# Band auto
RLV: 21.08dBm# VB 10kHz# ST 90s#
1008/ Tr-4A
ST - 100kHz SP-30.00MHZ
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 100 kHz - 30 MHz
- 36 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER bUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

MKR:990 . 3MHz

-55 . 66dBm RB 100kHz# AT 10dB# Band auto
RLV- 21 .08BdBm# VB 100kHz# ST 90s#
10aB/ Tr-A

Fc?ﬁwwwvwﬂumeWvaAﬁwwqﬁpnwwwhVJWVWWMW\nHWMMNKqu#Nwﬁ% VPPV {

ST -30.0MHZ SP-1.0000GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 30 MHz - 1000 MHz
- 36 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



»

TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %

TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)

Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

MKR:1 . 5534GHz
-41.09dBm RB IMHz# AT 20dB# Band auto
RLV- 21.08dBm# VB 1MHz# ST 90s#
10dB/ Tr-4
IR P WY PR PN YIS PTT VST, e A S S
ST-1 0000GHz SP-1 .5590GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1000 MHz - 1559 MHz
- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

MKR+1..60307GHz

-40.69dBm , RB 1MHz# AT 10dB# Band auto
ALV: 21.08dBm# VB IMHz# ST 90s#
10dB/ Tr-A

ST-1.55900GHz SP:1.60500GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) ) 1559 MHz - 1605 MHz

- 40 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Isgsue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

Pover. =51 17-dBm -

0.00000766 mw RB 1MHz# AT 10dB# Band auto
RLV: 21.08dBm# VB 1MHz#
1008/ Tri-Time

DT:0us TS:100ms F:1.603070000GHz

Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1580.42 - 1605 MHz

-40 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

MKR:1.609780GHz -

-41.14d8m AB 1MHz# AT 10dB# Band auto
RLV: 21.08dBm# VB IMHz# ST 90s# .
10dB/ /;;zf
7
/

j

" AR sy MM WA AN
ST-1.605000GHz SP:1.610000GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1605 MHz - 1610 MHz
-40 to +20 dBm EIRP (linearly
interpol.)

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

MKR:1.636290GHz

-46.04dBm RB 100kHz# AT 20dB# Band auto
RLV: 21.080dBm# VB 100kHz# ST 90s#

10dB/ Tri-A

LS

ST:1.631500GHz SP-1.636500GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1631.5 - 1636.5 MHz

- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

MKR:1.64608GHZ -

-43.07dBm RB 300kHz# AT 200B# Band auto
RLV: 21.08dBm# vB 300kHz# ST S0s#
1048/ Tr-A

ST-1.63650GHz SP-1.64650GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1636.5 - 1646.5 MHz

- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

MKR:1.66566GHz

-39.02dBm RB 1MHz# AT 20dB# Band auto
RLV: 21.08dBm# VB 1MHz# ST 90s#
10dB/ Tri-A

ST-1.64650GHz SP:1.66650GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1646.5 - 1666.5 MHz

- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

MKR:2.1776GHZ
-36.93d8m RB 3MHz# AT 20dB# Band auto
RLVY - 21.080Bm# VB 3MHz# ST 90s#
10d8/ Tri-A
A | ot rmdadhad Iwwmuﬁﬁmwm4NJNAwmwakuwww
ST-1.6660GHz SP-2.2000GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1666.5 MHz - 2200 MHz

- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




Report issued: 28 July 1998

TEST FORM

TYPE TEST ACCORDING TO TBR 41 Issue February 1998

Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

RB 3MHz# AT 20dB# Bang auto

Rty 2.20dBm# - VB 3MHz# ST 180s#
10d8/ Tr-A
] w&‘l“l_‘l ".AM

SP-8.000GHz

ST-2.200GHz

1.50 dB

Measuring uncertainty

LIMIT (Clause 5.5) 2200 MHz - 12750 MHz

- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

RB 3MHz# AT 10dB# Band auto
ALV: 2.200Bm# VB 3MHz# ST 180s#
10408/ Tr-A
A e ety bt
ST-7.990GHz SP-12.750GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 2200 MHz - 12750 MHz
- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest 6perating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR:25.87MHZz

-72.74dBm RB 10kHz# AT 100dB# Band auto
RLV: 2.20dBm# VB 10kHz# ST 90s#
1048/ Tr-A

ST-100kHz SP-30.00MHZz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 100 kHz - 30 MHz
- 36 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR:B66 . IMHZ
-57.80dBm RB 100kHz# AT 20dB#  Band auto
RLV: 2.20dBm# VB 100kHz# ST 90s#
10d8B/ Tr-A
’ s
fr A A ’;‘Wl\'" o e i M o eaae
ST-30.0MHz SP:1.0000GHzZz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 30 MHz - 1000 MHz
- 36 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR:1 40B1GHz
-37.41dBm RB 1MHz# AT 30dB# Band auto
RLV: 2.20dBm# VB 1MHZzZ# ST 90s#
IOGB/ Tr-A
!E
) IR RV TV AT P Tt TLY W SR B e P Cadrgpany W
ST-1.0000GHz SP-1.56890GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1000 MHz - 1559 MHz

- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR:1.60445GHz

-41.22dBm RB 1MHz# AT 20dB# Band auto
ALV: 2.20dBm# VB TMHz# ST 90s#
10dB/ Tr-4

ST-1.55900GHz SP-1.60500GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1559 MHz - 1605 MHz
- 40 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network ({(S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

Power - -53.96 dBm

0.00000402 mW RB 1MHz# AT 10dB# Band auto

RLV: 2.20dBm# VB 1MHz#

10dB/ Tri-Time

{ i ) F J

DT - 0us TS 100ms g F:1.604450000GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1580.42 - 1605 MHz

- 40 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR-1.608940GHz
-40.14dBm RB 1MHz# AT 20dB# Band auto
RLV: 22.20dBm# VB 1MHz# ST 90s#
10dB/ ' TroAl
///,////;#
/
L~
A///(//
////////,
// 1
)
ST-1.605000GHz SP:1.610000GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1605 MHz - 1610 MHz
-40 to +20 dBm EIRP (linearly
interpol.)

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Term1na1 essential requiraments for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR-1.628500GHZz
-50.38dBm RB 30kHz# AT 20dB# Band auto
RLV: 22.20dBm# v8 30kHz# ST 90s#
1008/ Tr-A
)
A e e YV Y SPRVTRVR VRN UYRVIDUN W TP VSISV EUSVL TGV
ST:1.628500GHz » SP-1.6831500GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1628.5 MHz - 1631.5 MHz
- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirgments for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

o

Ambient temperature: 23 °C Relative humidity: 55
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR:1 .634570GHz
-45.80dBm RB 100kHz# AT 20dB# Band auto
RLV: 22.20dBm# VB 100kHz# ST S0s#
10aB/ Tr-A
A\
rmvedrn A A Mt AN At At | et it At mantinnd
ST:1.631500GHz SP-1.636500GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) ) 1631.5 - 1636.5 MHz
- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Igssue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR:1.63754GHz
-44 .76dBm RB 300kHz# AT 20dB# Band auto
RLV: 22.20dBm# vB8 300kHz# ST 90s#
10dB/ Tr-A
'MMW iy A WWW’A m
ST:-1.63650GHz SP-1.64650GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1636.5 - 1646.5 MHz
- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR:1.64858GHz

-46.69dBm RB 1MHz# AT 20dB# Band auto
RLV: 22.20dBm# VB 1MHz# ST 90s#
10dB/ Tr-A

ST-1.64650GHz SP-1.66650GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1646.5 - 1666.5 MHz

- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR:2.0099GHz

-35.62dBm RB 3MHz# AT 20dB# Band auto
ALV: 22.20dBm# VB 3MHz# ST 90s#
10dB/ Tr-A

ST-1.6660GHz SP:2.2000GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1666.5 MHz - 2200 MHz
- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Lowest operating frequency tested: 1621.6875 MHz

Method of measurement: conducted; peak

MKR:1.631374GHz
-50.79dBm RB 30kHz# AT 20dB# Band auto
RLV: 21 .08dBm# vB 30kHz# ST 90s#
10dB/ Tri-A
1AM AN AN AT I Y MU A A AMAAPRI vy VA
ST-1.628500GHz SP:1.631500GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 1628.5 MHz - 1631.5 MHz

- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR.:7 .385GHz )
-35.42dBm RB 3MHz# AT 20dB# Band auto

RLV: 22.20dBm# VB 3MHz# ST 1B0s#
10d8B/ Tr-A

Y T S A s

ST-2.200GHz SP-8.000GHz
Méasuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 2200 MHz - 12750 MHz

- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER OUT-BAND UNWANTED EMISSIONS (EIRP) (Clause 5.4)
Highest operating frequency tested: 1625.9792 MHz

Method of measurement: conducted; peak

MKR:12.636GHZz

-34.11d8Bm RB 3MHz# AT 10dB# Band auto
RLV: 12.20dBm# VB 3MHz# ST 180s#
10dB/ Tr4A

T*‘*V R W R VIR o g AR My
ST-7.990GHz SP:12.750GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 5.5) 2200 MHz - 12750 MHz
- 30 dBm EIRP

Measuring equipment used:_2, 8, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1958

Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)
Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER IN-BAND UNWANTED EMISSIONS (EIRP) (Clause 6.4)

Lowest operating frequency tested: 1621.6875 MHz

Method of measurement : conducted; peak
SGL &WP
» AT 3508 RB 3kHz# A:PQOS
0 RLV: 41 .0dBm ofs 21.0d8 ST 50s# VB 3kHz _
frag
- 10 TR-A
- 20
- 30
- 40
- §0 —_—
- 60 —
- 70
- 80
Y s By O Y T B P T VSN Y N N N N
- 90 —
-100 -
START-1.609 98GHz [BAND 0] STOP:1.621 58GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 6.5) 1.61000 - 1.62158 GHz

- 26 dBm EIRP (most severe limit of
TBR 41, table 3)

Measuring equipment used: 1, 8, 13 (see list page 85).

Test Form TBR 41




-

TEST FORM : Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER IN-BAND UNWANTED EMISSIONS (EIRP) (Clause 6.4)

Lowest operating frequency tested: 1621.6875 MHz

Method of measurement : conducted; peak
SGL !3wP
AT 3508 RB 3kHz# A-120S
RLV: 41.0dBm ofs 21.098 ST 50s# VB 3kHz
0
: freq
i TR-
- 10 B-A
- 20
- 30
- 40
- 50
- 60
- 70
- 80 “'
FYU JSTS %#a-.«ﬁhﬂmk%ww&#ﬁnhdhﬁwkhhhm“‘rﬂv&w4wmﬂﬁm\wﬂhﬂh
- 90
-100
START-1.621 792GHz [BAND 01 STOP:1.628 502GHz
Measuring uncertainty 1.50 dB
LIMIT (Clause 6.5) 1.62179 - 1.62650 GHz
- 26 dBm EIRP (most severe limit of
TBR 41, table 3)

Measuring equipment used: 1, 8, 13 (see list page 85).
Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requiraments for Mobile Earth Stations (MESs)
inel. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER IN-BAND UNWANTED EMISSIONS (EIRP) (Clause 6.4)

Highest operating frequency tested: 1625.9792 MHz

Method of measurement : conducted; peak
SGL SwP
AT 3508 RB 3kHz# A:POS
0 RLV: 41.0dBm ofs 21.0dB ST 50s# VB 3kHz .
freq
TR-A
- 10 ]
- 20 —
- 30 E—
- 40 ]
- 50 —_
- 60 J—
- 70
- 80
MWMMW@#‘ NTPY VT RUFGRIITTS OV PRIV TUURIIUPY'Y AV 7
- 80 —
~100 START:1.609 97GHz [BAND 01 STOP:1.625 87GHz o
Measuring uncertainty 1.50 dB
LIMIT (Clause 6.5) 1.61000 - 1.62587 GHz
- 26 dBm EIRP (most severe limit of
TBR 41, table 3)

Measuring equipment used: 1, 8, 13 (see list page 85).
Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1958
Satellite Earth Stations and Systems (SES);
Terminal essential requirewments for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 23 °C Relative humidity: 55 %
TRANSMITTER IN-BAND UNWANTED EMISSIONS (EIRP) (Clause 6.4)

Highest operating frequency tested: 1625.9792 MHz

Method of measurement : conducted; peak
SGL SWP
AT 3508 RB 3kHz# A:FOS
0 ALV: 41.0dBm ofs 21.0d8 ST 50s# VB 3kHz e
freg

- 10 TR-A_|
- 20 U
- 30 -
- 40 i
- 50 U
- 60 —
- 70 ]
- 80 QU
Mrony PRI W FRRURPWYES VL TP WY 1 AYRRw oot
- 90 —

-100 START:1.626 080GHz {BAND 0] STOP:1.628 500GHz

Measuring uncertainty 1.50 dB
LIMIT (Clause 6.5) 1.62608 - 1.62650 GHz
- 26 dBm EIRP(most severe limit of

TBR 41, table 3)

Measuring equipment used: 1, 8 13 (see list page 85) .

Test Form TBR 41



KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
* PROJECT NO.: 8R00863
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Section 6. Field Strength of Spurious
NAME OF TEST: Field Strength of Spurious Emissions PARA. NO.: 2.917(e)
Test Results: Complies.

The maximum E.ILR.P. is -61.3 dBW or -31.3 dBm.

Test Data: See attached graphs

Resolution Bandwidth: 1 MHz
Detector: Average
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TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue_February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations f&r operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Lowest operating frequency tested: CH 137 = 1621.6875 MHz
Highest operating fregquency tested: CH 240 = 1625.9792 MHz

SPURIOUS EMISSION LEVEL (dBW)
FREQUENCY (MHz)
CH 137 CH -- CH 240
162.000 - 83.4 -- - 84.2
198.000 - 79.4 -- - 80.0
3243.340 - 63.5 -- .-
3251.130 -- -- - 61.3

All other detected unwanted emissions were >10 dB below their applicable limits

Measuring uncertainty 5.00 dB
LIMIT 30 MHz - 4 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85)

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Sexvice (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS-66K
ho REF _68.8 dBpv ATTEN @ dB  10M o0:EUT X:AMSB i
5 dB .
/ f-?_i,ﬁp
63 -
S8
s3 — 713
L K. 4048
a8 ,’;;:
/ /
/ /
)l:;/ / N\ B
- L — A} e L 30
__—-—-—"/ k‘f_oo/ X R “*
3‘/ “_/
—
v//"‘ /,
S . q
w { J - |
I L e
18
START .e@ MAz ¢ 4 s s ° ° sTor 8d-ge Mi:
RES BW 100 kHz VBW 30 kHz SWP 38 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz - 1 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requiraments for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS-~-66K

he REF 68.0 dBuV ATTEN @ dB . QIEuT_x:aMa CISPR-AB
S dB/ . PR
-7
. Ay
S8
f0.00
33
B K 24.00 (00 néoo
48 >' ), S
—
1] K
“ g \-\ TT‘:‘OQQ
I\""-. -ﬁ_“\ E
p S i 1
:IG/ 3 T
4 D
33 A 3048
28 1Jd n
DT W WLt Al
18 “ "
sTART e oo WPz s 103 08 110 "STSTHR 134 Be MR
. RES BW 100 kHz VBW 30 kHz SWP 30 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz - 1 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS—-66K

Ao FEF 68.8 dBLY  ATTEN @ dB 1om o:eur  x:aMs GeafR-4B s
5 dB/ 4.9 ;ﬁ y
63
8 ~199 Wbw
~§3 4l TS
. gt 178.00
162 00 QD
a8 /’9
3( 6.0
43F S =
A 9 i
[ ———— ) 4048
a8 4 —
! K
S
33
3048
2¢ | | 1
. Wil Miksbh o
18 ’
sTamt 1500 Wz ™ 0 ! ! T A% 23F.0
. RES BW 180 kHz VBW 38 kHz SWP 75 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz - 1 GHz

see TBR 41, table 2

Measuring equipment used:_3, ¢, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Isgsue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS—66K
A PEF 68.0 dBLV  ATTEN @ dB iow oieur _x:Aus vearnoa:

S dB/

f-794Y

58

300MHy

48

47d8B

435

38

3744
33

28

sTor 33%.o

START :a"..:%.zﬁz 750 LA L fL —zir—00

AES BW 198 kHz VBW 3@ kHz SWP 75 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz- 1 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Isgsue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS-66K
/30 REF 68.8 dBV ATTEN @ dB  iom o:pyr x:aMB C13PR-A.B
5 dB/
ol wA/RY %)
" Py
s8
33
RICIY)
48 S
\_\
43 B s _
) \ \ —
)\ \ \
:aQ‘—» [~ T~
N\‘ ——
;; - --h\\‘N:ZZ’O hod  pl2.00 ] 4748
U 1400 T
28 | ? 11 B 1100
. 748
23 Ko lakaiia
18 l
START .o Mz 440 o8 50 728 W T ST8P 1088.20 NP
RES BW 180 kHz VBW 38 kHz SWP 5802 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz - 1 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS—-66K
REF -27.0 dBm ATT 00O dB
5 dB/ %
&
CAL.ON T- [ Ay
)
RBW
t 1
1 MHz
VBW
1 MHz
SWP. 50 ms START 4.000 GHz STOP 1.500 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 1 GHz - 1.559 GHz

see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS—-66K
REF —-27.0 dBm gTT 00 dB
S dB/
CAL.ON T-A % RY
RBW |
1 MHZz
VBW
1 MHZ
SWP 50 ms START 1.500 GH=z STOP 2.000 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 1.559 GHz - 2.2 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS—-66K
REF -27.0 dBm ATT 00 dB

5 dB/
CAL.ON TR

ABW
1 MHz

VBW
1 MHz
SWP 50 ms START 2.000 GHz STOP 2.500 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 1.6665 GHz - 2.2 GHz - 12.750 GHz

see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth statiors for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

98/7/3 H vV EUT NOISE MAX HOLD SS-66K

REF —-27.0 dBm ATT 00 dB
S5 dB/
- <. [
CAL.ON T A)
D ¢
A
RBW
1 MHz
VBW
1 MHz
SWP 50 ms START 2.500 GHz STOP 3.000 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty . 5.00 dB
LIMIT (Pre-compliance) 2.2 GHz - 12.750 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS—66K
REF —-27.0 dBm ATT 00 dB
S a8/ b-Aou = |
CAL .ON
- 639]|dBw
3.248314GHa
g
RBW *
1 MHz
VBW
1 MHz
SWP. 50 ms START 3.000 GHz STOP 3.500 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 2.2 GHz - 12.750 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 18/ch. 1

[8/7/9 H V EUT NOISE MAX HOLD SS-66K
REF —-27.0 dBm ATT 0O dB
5 dB/ .
- a ¢
CAL .ON 7 a)
RBW
1 MHz
I.‘nA.l.ln p b i ! A s A Hi'- i A
n HUNTAY CONRYAE'Y [N Ul P g Mo " ‘"T v'. IS U R TR T I
vVBW ’
1 MHz
SWP S0 ms START 3.500 GHz STOP 4.000 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty - 5.00 dB
LIMIT (Pre-compliance) 2.2 GHz - 12.750 GHz

see TBR 41, table 2

Measuring equipment used:_3, 4, 5,6 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES); -
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: horizontal polarized antenna - sample at sub-band 30/ch. 8

98/7/9 H V EUT NOISE MAX HOLD SS—-66K
e REF 68.0 dBuV ATTEN @ dB 1oM 0:€UT  x:AMSB CLefRzAB r-3

5 dB
/ fo el L

e3

58

53

. -1ona|3w - 9228w

43f 11800
16200 4048

LN
N

38

I~ [ ——————— ;( 1](.00 ’

N \,J\ @ . %) Ny 3048

18]

stanT 155.2 N8z oo T 8o o U sT6p 238.8 MHZ
RES BW 180 kHz VBW 30 kHz SWP 75 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz - 1 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %

CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

a8/7/9 H V EUT NOISE MAX HOLD SS-66K ISPR —A.8
hp REF 68.8 dBLY ATTEN @ dB 10M o0:EUT_ X:AMB VedfRzdBe-1
5 dB/
63
58
53 ,_-—_———*"" o —~l4o0us
Jé.o0 A—__,_:::===—'
48 e — ]
00
‘é-____-—" // 5 — ;KIOAI
__-——-'/ :7—/' X
— | /"/l
38 — " " AN
/ . -
7
33
2 . n 1 JﬂUIV\
W |
18 )
sTART Y .g2 MAz * 4 5 s s s sPor 8d> 08 MKz
RES BW 1898 kHz VBW 38 kHz SWP 38 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz - 1 GHz

see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



Report issued: 28 July 1998

TEST FORM

TYPE TEST ACCORDING TO TBR 41 Issue February 1998

Satellite Earth Stations and Systems (SES);
Terminal essential requiraments for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

898/7/9 H V EUT NOISE MAX HOLD SS-66K
/‘;U RE: 68.8 dBpv ATTEN @ dB  ,om  0:pur x:AMSB GLEfR-AB .,
5 dB/
83
58
s — 7000
\‘\.._.
w— R K T — ; 1o%.00
N e
\\.__ _f
aE e ~—]404s
s | 4 P e S 126,00 |
a8 \_\ N /Q [r————
l o)
asH - 3048
20l ‘ huﬂ llxh A ; Il
23 .'”l' u v #
18 "
sTART 8Y.00 WAz v Tog 03 1 " gT8h 138%e M%:
. AES BW 108 kHz VBW 38 KkHz SWP 38 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz - 1 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



Report issued: 28 July 1998

TEST FORM

TYPE TEST ACCORDING TO TBR 41 Isgsue February 1998

Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Sexvice (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

88/7/9 H V EUT NOISE MAX HOLD SS—-66K

fp REF B68.2 dBpV  ATTEN @ dB 1om o0:eur  x:amas CISPR-A.B
5 dB/
83
58
s3
v
48 fto.00
j62.00 115.00 216.00
43F K 3
P ————— R >4\ 40d8B
38 “ g
N
e ——— )f\
a3 kK Qv
A
1< g 3048
28 )
» wkk

18
sTanT 195 0 Mz %0 5 s 0% 238.0 M2
RES BW 1028 kHz VBW 308 kHz SWP 75 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz - 1 GHz

see TBR 41, table 2

13 (see list page 85).

Measuring equipment used:_3, ¢, 5, 6, 7, 9, 10, 11,

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Isgsue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS-66K
/7-7 REF 8.8 dBWV ATTEN B dB 1om o:EUT X:AMB Ci3PR-A.B _ _ .
00
5 dB/
62
s8
33
1 300MH,
48 5
1 4748
43E 3
— 1T [
38 b —
(=) 1 3748
a3 .
T
28
2244
18 Al
sTART 23B.2 BNz 290 % e W a0 ST 330.0 MG
AES BW 1@0 kHz VBW 38 kHz SWP 75 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz - 1 GHz

see TBR 41, table 2

Measuring equipment used:_3, ¢, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

88/7/9 H V EUT NOISE MAX HOLD SS-66K

Ao REF_68.2 dBLY ATTEN @ dB  1om  0:EyT x:AMS W2l ZRR rog
5 dB/
a3

58

53

48 o

m\ 4nov §l400

38 *'\“‘"’“ 5K o0 ——— X
[£140d

fL‘YZ“*7¢-____ [T ——|47a8

(7 _
I

33

2 . L Al ‘ —

18

START FWB.g ANz 40 510 w0 o T T g 1039.2 NP2
AES BW 123 kHz VBW 38 kHz SWP 500 msec
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 30 MHz - 1 GHz

see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41




TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS-66K

REF -27.0 dBm ATT 00 dB
5 dB
/ K K K
CAL .ON

RBW l | | ’f

1 MHz
VBW
1 MHz
SWP 50 ms START 41.000 GHz STOP 1.500 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 1 GHz - 1.559 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

898/7/9 H V EUT NOISE MAX HOLD SS-66K
REF -27.0 dBm ATT 0O dB

S dB/
CAL .ON

RBW
1 MHz

vBW
1 MHz

SWP 50 ms START 1.500 GHz STOP 2.000 GHz

Remark: An "X"-Marker indicates ambient signal

Measuring uncertainty 5.00 dB

LIMIT (Pre-compliance) 1.559 GHz - 2.2 GHz

see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41
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TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operatiomr in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %

CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS—-66K
REF —-27 .0 dBm ATT 00 dB

S5 dB/
CAL .ON

RBW
1 MHz

VBW
1 MHz
SWP_SO ms START 2.000 GHz STOP 2.500 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 1.6665 GHz - 2.2 GHz - 12.750 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85) .

Test Form TBR 41
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TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requiraments for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %

CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

- Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS-66K

REF —-27.0 dBm ATT 00 dB
5 dB/
CAL .ON
RBW
1 MHz
VBW
1 MHz
SWP 50 ms START 2.500 GHz STOP 3.000 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 2.2 GHz - 12.750 GHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41
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TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

98/7/9 H V EUT NOISE MAX HOLD SS-66K

REF -27.0 dBm ATT 00 dB
cjjg; R
~61388./
3.24{33{ GHz
(o

}
byt

T

vBw
1 MHz
SWP 50 ms START 3.000 GHz STOP 3.500 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 2.2 GHz - 12.750 GHz

see TBR 41, table 2

Measuring equipment used:_3, 4, 5, 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41
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TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

Ambient temperature: 22 °C Relative humidity: 74 %
CABINET RADIATION; COMPLIANCE TEST AT 3m OPEN AREA TEST SITE (Annex A, Table A.2)

Test mode: vertical polarized antenna - sample at sub-band 18/ch. 1

898/7/9 H VvV EUT NOISE MAX HOLD SS-66K

REF -27.0 dBm ATT OO dB
S5 dB/
CAL .ON
RBW
1 MHz
vBW
1 MHz
SWP'SO ms START 3.500 GHz STOP 4.000 GHz
Remark: An "X"-Marker indicates ambient signal
Measuring uncertainty 5.00 dB
LIMIT (Pre-compliance) 2200 MHz - 12750 MHz
see TBR 41, table 2

Measuring equipment used:_3, 4, 5,6 6, 7, 9, 10, 11, 13 (see list page 85).

Test Form TBR 41
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KTL Ottawa : FCC PART 25
MOBILE SATELLITE HANDSET
. PROJECT NO.: 8R00863
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Section 7. Frequency Stability
NAME OF TEST: Frequency Stability PARA. NO.: 25.995
Test Results: Complies.

Measurement Data:
Standard Test Voltage: 7.4 Vdc
Battery End point _5.8 Vdc
Battery Full point _8.4 Vdc

20C
+0.03 ppm
Supply +0.15 . .
. +0.02 ppm

Page 85 of 98
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KTL Ottawa FCCPART 25
MOBILE SATELLITE HANDSET
* PROJECT NO.: 8R00863
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Section 8. Protection of Radionavigation/Satellite Service

NAME OF TEST: Protection of Radionavigation/Satellite Service = PARA. NO.: 25.213(b)

Test Results: Complies.

Measurement Data:

Specification Limit: _-80 dB(W/600Hz) .
Worst-case Measured Level: -108.5 dB(W/300Hz) or -105.5 dB(W/600Hz) .

Page 86 of 98
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET

. PROJECT NO.: 8R00863

EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Section 9. Test Equipment List

Page 97 of 98



TEST FORM Report issued: 28 July 1998

TYPE TEST ACCORDING TO TBR 41 Issue February 1998
Satellite Earth Stations and Systems (SES);
Terminal essential requirements for Mobile Earth Stations (MESs)
incl. handheld earth stations for operation in a Satellite-Personal
Comm. Network (S-PCN) under the Mobile Satellite Service (MSS)

UTILIZED MEASUREMENT EQUIPMENT

R.F. MEASUREMENT EQUIPMENT
No. Description Mfg. & model Identif. l
1 Spectrum Analyzer Anritsu MS2602A S/N MT56039
2 Spectrum Analyzer Anritsu MS2665C S/N MT12679
3 Spectrum Analyzer Advantest TR4173E S/N 85594008
4 Spectrum Analyzer Hewlett Packard 8567A S/N 2848A17429
5 Receiver Rohde & Schwarz ESVS10 S/N 8451651016
6 Preamplifier Hewlett Packard 8447D S/N 272A05969
7 Preamplifier Hewlett Packard 8449B S/N 3008A00109
8 20 dB attenuator Weinschel model 33-20-34 S/N BE7776
9 Biconical antenna Schwarzbeck Reg. 2120
10 Logperiodic antenna Schwarzbeck S/N 91071129
11 DRG horn antenna EMCO 3115 S/N 5377
AUXILIARIES "
No. Description Mfg. & model Identif.
12 IRIDIUM Network Hewlett Packard --
Simulator (INS)
13 Thermohygrometer SATO model HIGHEST I : S/N 18979 "

Test Form TBR 41



KTL Ottawa FCC PART 25

MOBILE SATELLITE HANDSET
- PROJECT NO.: 8R00863

ANNEX A
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

ANNEX A

TEST METHODOLOGIES

Page Al of A9




KTL Ottawa FCCPART 25
MOBILE SATELLITE HANDSET
PROJECT NO.: 8R00863

ANNEX A
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K
| NAME OF TEST: RF Power Output PARA. NO.: 2.985

Minimum Standard: Para. No0.25.204(a). +40 dB(W/4kHz) for q § 0°

Method Of Measurement:

Antenna Conducted:

The peak power at antenna terminals is measured using a Spectrum Analyzer with RBW of 3
kHz. The measured value is corrected for 4kHz RBW. Power output is measured with the
maximum rated input level.

E.ILR.P.:
If the antenna is not detachable from the circuit then the Peak Power Output is derived from the
peak radiated field strength of the fundamental emission by using the plane wave relation GP/4n

R2 = E2/120n and proceeding as follows:

_ E*R* _ E*3?
P= 30G ~ 30G

where,

P = the equivalent isotropic radiated power in watts

E = the maximum measured field strength in V/m

R = the measurement range (3 meters)

G = the numeric gain of the transmit antenna in relation to an isotropic radiator

Page A2 of A9



KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
- PROJECT NO.: 8R00863
ANNEX A
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

| NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.989

Minimum Standard: Para. No. 25.202(f). The mean power of emissions shall be
attenuated below the mean output power of the transmitter in
accordance with the following schedule:

(1) In any 4 kHz band, the center frequency of which is removed
from the assigned frequency by more than 50 % up to and
including 100 % of the authorized bandwidth: 25 decibels.

(2) In any 4 kHz band, the center frequency of which is removed
from the assigned frequency by more than 100 % up to and
including 250 % of the authorized bandwidth: 35 decibels.

(3) In any 4 kHz band, the center frequency of which is removed
from the assigned frequency by more than 250 % of the
authorized bandwidth: an amount equal to 43 decibels plus 10
times the logarithm (to the base 10) of the transmitter power in
watts.

Antenna Conducted:

The peak power at antenna terminals is measured using a Spectrum Analyzer with RBW of 3
kHz. The measured value is corrected for 4kHz RBW. Power output is measured with the
maximum rated input level.

E.LR.P.:
If the antenna is not detachable from the circuit then the Peak Power Output is derived from the
peak radiated field strength of the fundamental emission by using the plane wave relation GP/4n

R2 = E2/120x and proceeding as follows:

p=ER _ E3

30G 30G
where,
P = the equivalent isotropic radiated power in watts

E = the maximum measured field strength in V/m
R = the measurement range (3 meters)

Page A3 of A9



KTL Ottawa FCC PART 25

MOBILE SATELLITE HANDSET
. PROJECT NO.: 8R00863

ANNEX A
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

G = the numeric gain of the transmit antenna in relation to an isotropic radiator

Page A4 of A9



KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET

" PROJECT NO.: 8R00863
ANNEX A
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

[ NAME OF TEST: Spurious Emission at Antenna Terminals PARA. NO.: 2.991

Minimum Standard: Para. No. 25.202(f). The mean power of emissions shall be
attenuated below the mean output power of the transmitter in
accordance with the following schedule:

(1) In any 4 kHz band, the center frequency of which is removed
from the assigned frequency by more than 50 % up to and
including 100 % of the authorized bandwidth: 25 decibels.

(2) In any 4 kHz band, the center frequency of which is removed
from the assigned frequency by more than 100 % up to and
including 250 % of the authorized bandwidth: 35 decibels.

(3) In any 4 kHz band, the center frequency of which is removed
from the assigned frequency by more than 250 % of the
authorized bandwidth: an amount equal to 43 decibels plus 10
times the logarithm (to the base 10) of the transmitter power in
watts.

Antenna Conducted:
The peak power at antenna terminals is measured using a Spectrum Analyzer with RBW of 3

kHz. The measured value is corrected for 4kHz RBW. Power output is measured with the
maximum rated input level.

E.LR.P.:
If the antenna is not detachable from the circuit then the Peak Power Output is derived from the

peak radiated field strength of the fundamental emission by using the plane wave relation GP/4n
R2 = E2/120n and proceeding as follows:

_ E’R? E*3?
P= 30G 30G

where,

P = the equivalent isotropic radiated power in watts

E = the maximum measured field strength in V/m

R = the measurement range (3 meters)

G = the numeric gain of the transmit antenna in relation to an isotropic radiator

Page A5 of A9



KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
" PROJECT NO.: 8R00863
ANNEX A
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
. PROJECT NO.: 8R00863
ANNEX A
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

rNAME OF TEST: Field Strength of Spurious Radiation PARA. NO.: 2.993 I

Minimum Standard: Para. No. 25.202(f). The mean power of emissions shall be
attenuated below the mean output power of the transmitter in
accordance with the following schedule:

(1) In any 4 kHz band, the center frequency of which is removed
from the assigned frequency by more than 50 % up to and
including 100 % of the authorized bandwidth: 25 decibels.

(2) In any 4 kHz band, the center frequency of which is removed
from the assigned frequency by more than 100 % up to and
including 250 % of the authorized bandwidth: 35 decibels.

(3) In any 4 kHz band, the center frequency of which is removed
from the assigned frequency by more than 250 % of the
authorized bandwidth: an amount equal to 43 decibels plus 10
times the logarithm (to the base 10) of the transmitter power in
watts.

Antenna Conducted.
The peak power at antenna terminals is measured using a Spectrum Analyzer with RBW of 3

kHz. The measured value is corrected for 4kHz RBW. Power output is measured with the
maximum rated input level.

E.ILR.P.
If the antenna is not detachable from the circuit then the Peak Power Output is derived from the

peak radiated field strength of the fundamental emission by using the plane wave relation GP/4n
R2 = E2/120n and proceeding as follows:

_ ER* _ E*3?
P= 30G ~ 30G

where,

P = the equivalent isotropic radiated power in watts

E = the maximum measured field strength in V/m

R = the measurement range (3 meters)

G = the numeric gain of the transmit antenna in relation to an isotropic radiator

Page A7 of A9



KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
- PROJECT NO.: 8R00863
ANNEX A
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

| NAME OF TEST: Frequency Stability PARA. NO.: 2.995 |
Test Conditions: As per measurement data.
Minimum Standard: Para. No. 25.202(d). The carrier frequency of each earth station

transmitter authorized in these services shall be maintained within
0.001 % of the reference.

Method Of Measurement:

Frequency Stability With Voltage Variation

The E.U.T. is placed in an environmental chamber and allowed to stabilize at +20 degrees
Celsius for at least 15 minutes. With the voltage input to the E.U.T. set to 100% S.T.V., the
frequency is measured in 30 second intervals for a period of 5 minutes. This becomes the
reference frequency. This procedure is repeated at the battery end point and full point.

Frequency Stability With Temperature Variation

The input voltage to the E.U.T. is set to 100% S.T.V. and the temperature of the environmental
chamber is varied in 10 degree steps from -30 degrees C to +50 degrees C. The E.U.T. is
allowed to stabilize at each temperature and the frequency is measured in 30 second intervals for

a period of 5 minutes.
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET

- PROJECT NO.: 8R00863
ANNEX A

EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

rNAME OF TEST: Protection of Radionavigation/Satellite Service PARA.NO.: 25.213(b) |

Minimum Standard: Para. No. 25.213(b). Mobile earth stations operating in the 1610 -
1626.5 MHz band shall limit out-of-band emissions in the 1574.397
- 1576.443 MHz band so as not to exceed an e.i.r.p. density level of
-70 dB(W/MHz) averaged over any 20 ms period. The e.i.r.p. of
any discrete spurious emission (i.e. bandwidth less than 600 Hz) in
the 1574.397 - 1576.443 MHz band shall not exceed -80 dBW.

Antenna Conducted:
The peak power at antenna terminals is measured using a Spectrum Analyzer with RBW of 3

kHz. The measured value is corrected for 4kHz RBW. Power output is measured with the
maximum rated input level.
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
- PROJECT NO.: 8R00863
ANNEX B
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

ANNEX B

TEST DIAGRAMS
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KTL Ottawa

EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET

MODELS: SS-66K AND SD-66K

FCCPART 25
MOBILE SATELLITE HANDSET

PROJECT NO.: 8R00863

ANNEX B

Para. No. 2.985 - R.F. Power Output

Para. No. 2.989 - Occupied Bandwidth

Para. No. 2.991 Spurious Emissions at Antenna Terminals

Attenuator

Spectrum
Analyzer
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KTL Ottawa FCC PART 25
MOBILE SATELLITE HANDSET
- PROJECT NO.: 8R00863
ANNEX B
EQUIPMENT: KYOCERA IRIDIUM SATELLITE HANDSET
MODELS: SS-66K AND SD-66K

Para. No. 2.993 - Field Strength of Spurious Radiation

3 METERS

SEARCH ANTENNA
VARIABLE
0.8 METER EU.T. SEARCH
NON-CONDUCTING HEIGHT (1 TO 4 m)
TURN-TABLE
__9
TO TEST RECEIVER/SPECTRUM
ANALYZER
Para. No. 2.995 - Frequency Stability
Climate Chamber
E.U.T. Attenuator
. Radio
Vanaé)llje F:ower Tansmitter
pRly Tester
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